TEST CERTIFICATE

, ~ "?“
Cert. No: 2009/108 5™ June 2009 N 5 % ; R

\/
\v

»

x EDCI1T
M‘uthta{ | T

O/

|

N« !" Qf'ﬂd ‘;r‘ artment

Client: Structural Science Composites Ltd
Phoenix Business Centre
Phoenix Court
Phoenix Road
Barrow in Furness
Cumbria
LA14 2UA

Item tested: EN 124 Class D400 Composite Manhole Top

Test carried out: Creep Resistance

Results: Pass

Issue date: 5 June 2009

Prepared by: M A Salisbury
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